WL

Y yoxko7a
Ry TV

Bim=R

( MODEL (YES.No.)

TOOL No. )

YHR-33L (02)

7228 0000 0200

== )0~ ) ////
(9D N DD
§ S
£

- Jl-' EE)) RODEY IR,
o ® @‘0'@‘@@0 & OO

QY a22vxenxen

No B m % HEl BmES |[No B @ % e HeES
1 [\ FJLCP Tset | 7211 0002 01 99| [ 18 | REAw M LL/IN—H—F 1 17211 1164 00 00
— /\> RJL(A)CP Tset | 7211 0002 01 98| | 19 | REAw kL /N— 1 17211 0110 00 00
— (@) /\>’FIU 1 x 1 20 | R (3X18)| 3 [9250 2016 00 00
— (b) YUV RZSAF 1 1 21 | AABIMEFRZ RV FMAX6) | 1 (8071 1004 00 00
— () AATUTFIEX XY (BEM6X2) | 2 {9480 2015 00 00| | 22 |77 w/IN\T>>o3—% 117228 0900 00 02
—(d) R—XT 314+ 110237 0113 01 00| [ 23 |B@—777 =593 —% 117228 0900 00 03
—(e) YA LY — KA 1100350032 000124 |3—0>vThTwia 2 11120 02 00
— () 1L —K~Q 110035 0032 00 03] | 25 [HEXAY F¥3)bA=RIV + (M6X20| 2 [8071 2001 00 00
— () Y1 L>>— kD) 5 {7211 0032 01 04] | 26 [NFH I+ v k (M5)] 2 19500 1018 00 02
—(h) ZFv >4 (RTW-14)| 1 [9040 3004 00 00| | 27 |[RTZU 5T wv<r+  (M5)| 2 [9200 3005 00 00
() Ay LTy ¥a 1 17211 0104 00 00| | 28 | <A< >/CP Tset [ 7227 1165 01 99
— AOw MOy R7waCP | Tset {7211 0105 00 99 IHI(A)CP Tset [ 7227 1165 01 98
— () ROy Mbay FTvya |1 ¥ 1 @) ATV (A) 1 K
= 1P (S12.5)| 1 19010 4006 00 00 (b) <42/ (B) 1 1
— A0 ;IL/NJLTCP Tset [ 7211 0108 00 99 () ATV (O 117227 1165 00 03
— () XA LNV 1 (7211 0108 00 00 (dy<AHY>a— 117211 1166 02 00
—(m)Ol) /’7“ (T-101)| 4 19010 5001 00 00 (e) RTIY (5X11)| 1 (8020 1027 00 00
— (n) HR— 2 {7211 0163 00 00 ) RTV T (2X8)| 2 19250 1012 00 00
— (0) +%/\ﬁ:\:|‘77\/J\Z/(M4X8) 2 19460 2002 00 00| 29 |ST-/\wF> (6.2X10X0.2)| 2 [8011 1027 00 00

(p) RTIG (9%20)| 1 {8020 1160 00 00| | 30 [ST-/\wF>/ (6.2X10X0.3)| 2 |8011 1028 00 00

(q) E/AF (4%34) 1 {8051 2033 00 00] | 31 [ST-/\wF> (6.2X10X0.5)| 2 [8011 1040 00 00
A0wv bLF v v 7CP Tset [7211 0107 00 99| [ 32 | R U T Tw<r+  (M4)| 1 [9200 3012 00 00

E n 2Oy MlbFrv T 1 x 1 33 [RAJFUTFERILE (MAX16)| 1 8070 3112 00 00
(s) O (S12.5)| 1 (9010 4006 00 00| | 34 |/ RUy ROwr+  (M4)| 1 (9220 1007 00 00

) IFV—RbFvv7 1 172150071 00 00| [ 35 | 74 —& 77— 1 17215 1154 00 00
wWHAL o —+ 5 17215 0032 01 00| | 36 |/\>2#(B) 1 17211 0017 00 02

V) A7U 57 w4 (MA)| 1 19200 3012 00 00] | 37 [UF v k (M6)| 2 19560 3003 00 00
(W)AASMTFERILV S (MAX22)| 1 |8070 3011 00 00| 38 | R F—I)L TS 4w RCP Tset [ 7227 1167 00 99

(X) AATEFIEARY  (BEMAXE) | 2 | 9480 1005 00 00 @ AT—=ILT S5 b 117212 1167 01 00

2 |S-/\wyE 1 17211 0003 00 00 (b) 74 —RHAKFL—)L 117227 1168 00 00
3 |\N\H 1 17211 0017 00 00 (c) TEIIFHZ/hxy  (M3X8)| 2 9440 2002 00 00

4 |RATYTERILE (M5X22)| 4 8070 3068 00 00 (d)ANFHIFv b (M3)] 2 [9500 1033 00 01

5 |EXRVAMY TAR—=HCP | 1set | 7227 1156 00 99 () AT UVT 7w+ (M3)| 2 [9200 2003 00 00
@ ERXAMVARYTAR—H | 1 |7227 1156 00 00 A )WAT) > CP Tset {7214 1171 00 99
by EA MOV RTva 117227 1104 00 00 E ) AAIVRTIY 1 X i
(c0U>y (P8)] 1 19010 1006 00 00 O DPZININ 1 ¥ 1

6 |EX~CP Tset [ 7227 1105 01 99 (h) FS LY+ Tk 1 17214 1191 00 00
(@ EX > 1 ¥ 1 (i) RFwF)>4 (ETW-4)| 1 [9040 5010 00 00
(b)you >y (P32) 1 19010 1025 00 00 () Tvv 1 17215 1169 00 00

7 |[EXbrOY R 1 17227 1106 01 00 (k) TZ7uFE M RNRT (MAX6)| 1 9460 2003 00 00

8 |UFwv hk (M6)| 1 19560 2003 00 00 ) RTUVTTvo % (M4A)| 1 19200 3012 00 00

9 |E> (6X12.8)| 2 |8051 1307 00 00 MAFHIVF v b (M4)] 2 19500 1017 00 02

10 | ALE—=7 4 17211 1115 01 00 (n) ‘|‘%/\ﬁ1¥=|~57\/J\?\°)(M4><6) 3 19460 2003 00 00
M| 74—27L—F 1 (7228 1157 01 00| [ 39 | Z/\—=F U v 1 10158 0144 00 00
12 |14 RF7L—FR) 117227 1159 00 00| | 40 | <A > H/\— 1 17214 1187 00 00
13 | 2R M A/IN—=(A) 1 (7227 1193 00 01 | 471 |+F5dF b Z RN (MAX6)| 2 [9460 2003 00 00
14 |SvFRT)T 1 17228 1161 00 00
15 | Z v FCP Tset | 7228 1162 02 99 RENEm

@ FvF 17228 1162 01 00 ESESEEA [ 7 19690 0002 00 00
(b) RN\ BO—)bE>(2X12)| 1 9250 3006 00 00

16 |1 F7L—K0L) 117227 1160 00 00 FVIFIVIN=Y

17 | A~ A/3—(B) 1 [7227 1193 00 02 [3AIVRT U5 CP (YEY |lset][7215 1171 00 99

MENDERISERTIIMALREE Ao £52 (1) DCP (VT —F) TTEXTFELY,

722802-1808




Y yoxko7a

HOG RINGER

( MODEL (YES.No

)

TOOL No.

N

YHR-33L (02)

7228 0000 0200

MExploded View

=D 50-@R sl ) //
@A
§ ®
&

) 0eese)) ROPLEVIR,

0@‘0 0‘@

(0 W W

YOKOTA INDUSTRIAL CO.LTD.

M Parts List
No Name of Parts Eg{ Parts No. No. Name of Parts Eg‘{ Parts No.
1 |Handle Assy. Tset | 7211 0002 01 99| | 18 | Throttle Lever Guard 1 {7211 1164 00 00
— Handle (A) Assy. Tset 7211 0002 01 98| | 19 | Throttle Lever 1 17211 0110 00 00
— (a) Handle 1 1 20 [Spring Pin (3X18)| 3 19250 2016 00 00
— (b) Cylinder Liner 1 x 1 21 | Hex. Socket Button Bolt (M4X6)| 1 [8071 1004 00 00
— (C) Hex. Socket Set Screw(M6X22)| 2 [9480 2015 00 00| | 22 | Upper Blank Yoke 117228 0900 00 02
— (d) Hose Joint 110237 0113 01 00| | 23 | Lower Blank Yoke 1 17228 0900 00 03
— (e) Silencer Sheet (A) 1 10035 0032 00 01| | 24 |Yoke Shaft Bushing 2 7211 1120 02 00
— (f) Silencer Sheet (C) 1 10035 0032 00 03] | 25 | HEX. Head Shoulder Bolt (M6X20)| 2 |8071 2001 00 00
—1(g) Silencer Sheet (D) 5 17211 0032 01 04 | 26 |Hexagon Nut (M5)| 2 9500 1018 00 02
— (h) Snap Ring (IRTW-14)| 1 [9040 3004 00 00| | 27 |Spring Washer (M5)| 2 19200 3005 00 00
“—{ (i) Throttle Bushing 1 10104 00 00 | 28 | Magazine Assy. Tset | 7227 1165 01 99
—1 Throttle Rod Bushing Assy. | Tset | 7211 0105 00 99 Magazine (A) Assy. Tset | 7227 1165 01 98
— () Throttle Rod Bushing 1 x 1 (a) Magazine (A) 1 % 1
— (k) O-Ring (S12.5)| 1 9010 4006 00 00 (b) Magazine (B) 1 % 1
—1 Throttle Valve Assy. Tset | 7211 0108 00 99 (c) Magazine (C) 1 17227 1165 00 03
— (I) Throttle Valve T 7211 0108 00 00 (d) Magazine Shoe 1 (7211 1166 02 00
— (m)O-Ring (T-101)| 4 |9010 5001 00 00 (e) Spring (5%11)| 1 (8020 1027 00 00
— (n) Support 2 |7211 0163 00 00 (f) Spring Pin (2X8)| 2 (9250 1012 00 00
— (0) +Screw (M4X8)| 2 [9460 2002 00 00| | 29 |ST-Packing (6.2X10X0.2)| 2 |8011 1027 00 00
(p) Spring (9X20)| 1 18020 1160 00 00| | 30 |ST-Packing (6.2X10X0.3)| 2 [8011 1028 00 00
(q) Pin AF (4%34)] 1 |8051 2033 00 00| | 31 [ST-Packing (6.2X10X0.5)| 2 [8011 1040 00 00
Throttle Cap Assy. Tset | 7211 0107 00 99 | 32 |Spring Washer (M4)| 1 19200 3012 00 00
E (r) Throttle Cap 1 x 1 33 | Hex. Socket Head Bolt (M4Xx16)| 1 {8070 3112 00 00
(s) O-Ring (S12.5)| 1 {9010 4006 00 00| | 34 |Polished Washer (M4)| 1 19220 1007 00 00
(t) Exhaust Cap 117215 0071 00 00| | 35 | Feeder Arm 1 17215 1154 00 00
(u) Silencer Sheet 5 |7215 0032 01 00| | 36 |Hanger (B) 1 10017 00 02
(v) Spring Washer (M4)] 1 19200 3012 00 00] | 37 | U-Nut (M6)| 1 19560 3003 00 00
(w)Hex. Socket Head Bolt (M4X22)| 1 | 8070 3011 00 00| | 38 | Spool Bracket Assy. Tset | 7227 1167 00 99
(x) Hex. Socket Set Screw (M4x6)| 2 19480 1005 00 00 (a) Spool Bracket 117212 1167 01 00
2 |S-Packing 117211 0003 00 00 (b) Feeder Guide Rail 117227 1168 00 00
3 |Hanger 1 7211 0017 00 00 (c) +Screw (M3X8)| 2 [9440 2002 00 00
4 | Hex. Socket Head Bolt(M5X22)| 4 |8070 3068 00 00 (d) Hexagon Nut (M3)] 2 19500 1033 00 01
5 |Piston Stop Spacer Assy. Tset [ 7227 1156 00 99 (e) Spring Washer (M3)| 2 (9200 2003 00 00
(a) Piston Stop Spacer 117227 1156 00 00 Coil Spring Assy. Tset | 7214 1171 00 99
(b) Piston Rod Bushing 117227 1104 00 00 E (f) Coil Spring 1 % 1
(c) O-Ring (P8)| 1 19010 1006 00 00 (g) Spring Dram 1 ¥ 1
6 |Piston Assy. Tset [ 7227 1105 01 99 (h) Dram Shaft 1 17214 1191 00 00
(a) Piston 1 1 () Snap Ring (ETW-4)| 1 |9040 5010 00 00
(b) O-Ring (P32)| 1 [9010 1025 00 00 (j) Pusher 1 (7215 1169 00 00
7 |Piston Rod 1 7227 1106 01 00 (k) +Screw (M4x6)| 1 [9460 2003 00 00
8 |U-Nut (M6)| 1 19560 2003 00 00 (I) Spring Washer (M4)| 1 19200 3012 00 00
9 |Pin (6x12.8)| 2 |8051 1307 00 00 (m)Hexagon Nut (M4)| 2 19500 1017 00 02
10 | Cam Roller 4 17211 1115 01 00 (n) +Screw (M4X6)| 3 9460 2003 00 00
11 |Feeder Blade 1 17228 1157 01 00| | 39 |Rubber Grip 1 10158 0144 00 00
12 | Side Plate (R) 117227 1159 00 00| | 40 | Magazine Cover 1 17214 1187 00 00
13 | Dust Cover (A) 1 (7227 1193 00 01] | 41 |+Screw (M4Xx6)| 2 [9460 2003 00 00
14 |Ratch Spring 1 17228 1161 00 00
15 |Ratch Assy. Tset | 7228 1162 02 99 Standard Accessory
(a) Ratch 1 17228 1162 01 00 [ Touch Joint [ 1 19690 0002 00 00
(b) S.R.Pin (2X12)| 1 (9250 3006 00 00
16 |Side Plate (L) 17227 1160 00 00
17 | Dust Cover (B) 17227 1193 00 02 | Coil Spring Assy. (YE) [1set[7215 1171 00 99

The part “3” can not be supplied individually. So please order it as a unit of assembly shown by arrow mark (1).

722802-1808




